Monolithic Waterproof Real
Wood Flooring




Our Waterproof Wood...

* Unlike every other product available today.
 Monolithic (all one substance) and the entire product/core is WATERPROOF

 Core can be cut at any length/angle and installed anywhere in your home with no caulk
required. It will remain 100% waterproof!

e 99.8% natural wood and 0.2% natural catalyst

* Proprietary process combines natural wood and a natural catalyst (cashew olil) under heat
and pressure, which then explodes to create a monolithic core

* Similar monolithic process to HardiePlank, but our ONLY ingredient is natural wood

 No adhesives, plastics or PVC!
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Monolech

* 100% organic

 100% allergy-free

 No adhesives, plastics or PVC
e Lifetime waterproof warranty

* Lifetime pet-proof warranty

e Scratch-proof warranty

« CARB2 compliant

 FloorScore certified
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A Waterproof Product, Not A Waterproof System

* Other products are only topically waterproof and must always be sealed from
moisture with either a locking system/caulk/visqueen, but our waterproof
wood collections are 100% waterproof throughout. Cut our product in half,
and cut any competitor’s product in half, and set them both in a bucket of
water for days/weeks/months. Our product will not be affected.

* According to ASTM testing by Professional Testing Labs in Dalton, GA, our
products are Heavy Duty Commercial Waterproof, better than tile (except

porcelain).

 Read our competitors’ warranty. Most do not cover water damage/moisture In
their warranty. Our warranty is lifetime waterproof and pet proof guaranteed.




More Benefits...

 Minimal floor prep required vs SPC

» Best fire safety rating available: more than double the class 1 rating required
as per NFPA Life SafetyCode 101

 Exceeds (by over 90%) the strictest air quality standards in the US: exceeds
CARB2 requirement and all OSHA requirements

 Easy 1 page installation instructions




Waterproof Comparisons

 “HDF board” / “Edge coating for moisture resistance” / “Topically
waterproof” / “Good water resistance” are phrases used to hid the fact that
the product is water resistant, not waterproof

* The standard for waterproof testing is the NAFLA 3.2 Thickness Swell test,
which shows our product is between 1.2%-1.6%. Anything under 12% is
rated heavy duty commercial waterproof. Our product is 90% better than
the heavy duty waterproof standard.

* |t’s vital to see competitors’ actual test using actual ASTM guidelines




P Professional Testing Laboratory, Inc.

TEST REPORT
DATE: 09-28-2022 TEST NUMBER: 0290421
TEST METHOD CONDUCTED NALFA 3.2 Thickness Swell
IDENTIFICATION lvan/BF553VN [SW74)
CONSTRUCTION Wood Plank
REFERENCE Waterproof Wood Sample

GENERAL PRINCIPLE

This test measures the ability of laminate flooring to resist edge thickness increases after being
exposed to distiled water. Two 4" x &" specimens are cut and the thickness is calculated using a
compressometer. The two samples are submerged one inch below the water line in 70° F distilled water
for 24 hours and then removed and re-measwed. The thickness swell is calculated as a percentage of
the original thickness.

onolithic
aterproof

esting:

eavy Commercial

TEST RESULTS
THICKNESS SWELL PERCENTAGE SWELL
SPECIMEN 1 +0.008 Inch +1.6%
SPECIMEN 2 +0.006 Inch +1.2%

* Meefs NALFA specified criteria for usage Levels 1, 2, 3 and 4.

Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL
< 18% < 16% < 16% < 12%

APPROVED BY: ,47 %

This vepoxt & provaded for the echisive use of the chert to whoem it 15 addressed. It may be wsed in its ertosty to gam prodact ccsptance fom duly
comsthated authordies. Thas yeport apphes only to those samples tested and 15 not mecessanly mdiwcatove of appaertly adhical of smuke prodacts . The
report, orthe names of Peofessonal Testing Laborstory Ine . shall rot be used under any cireumst ance in sdvertising to the general poblic.

714 Glermwood Place Dabon, GA 30721 amail: prosest@optilad us

Phone: 706.226.3283 Fax: 7062256787
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Air Quality Comparisons

« CARB?2 is the recognized standard in the USA and is the strictest guideline in
the world

* Testing data for air quality/formaldehyde emissions (CARB?2):

« CARBZ2 standard is < 0.11ppm

CARB 2

»  Our monolithic waterproof wood is 0.01ppm compliant

* 91% below the strictest air quality standard in the world

| owest of any product on the market




Test Report No. CANMLC2215444801 Date: 03 Aug 2022 Page 2 of 4

Test Result(s) :

TestP iption :

— Air Quality Testing:
¥ . T—— 0.01 ppm

Remarks :

(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit O
(3) ND = Not Detected ( < MDL ) O

(4) "-" = Not Regulated

Ea— CARB2 standard

Test Method : With reference to ASTM D6007-14, analysis was performed by UV-Vis. Conditioning for 7 days at

of 0.11 ppm)

Test Item(s) Unit MDL 001
Background ppm 0.01 ND
Formaldehyde Emission ppm 0.01 0.01
Formaldehyde Emission (Corrected) ppm 0.01 0.01

Notes :
1. ppm = parts of formaldehyde per million parts air
2. ND = Not Detected
3. MDL = Method Detection Limit

4. Formaldehyde Emission (Corrected) is Formaldehyde concentration corrected to 25°C and 50%
Relative Humidity.
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INDOOR AIR QUALITY CERTIFICATION SUMMARY

The following table details the conformance for products that have met FloorScore® product
certification requirements. Products that have met FloorScore® certification also comply with the
following criteria: USGBC LEED 2008, 2009 and v4 for Low-Emitting Materials (Flooring); Collaborative
for High Performance Schools (CHPS) 2009 Criteria, EQ2.2.3; ANSI/ASHRAE/USGBC/IES Standard 189.1-

FI oo rS c o re 2014, Section 8.4.2.3: Floor Covering Materials; BREEAM International and BREEAM UK; Green Guide fo

Health Care 2.2 EP 3.3 and EQ 4.3; and WELL Building Standard 4.3.a: Air.

Ce rtifi Cati O n PRODUCT CERTIFICATE  CERTIFICATION

NUMBER PERIOD

CATEGORY PRODUCT LINE(S) QUALIFICATIONS

Vi, Stone Plastic Composite
o‘ (SPC) Flooring (Maximum
O O r . Vinyl Tile | thickness: 5mm) TVOC Range: SCs-Fs.03921 | APr1,2024to
» Flooring | Wood Plastic Composite 0.5 mg/m? or less Mar 31, 2025
S CO re (WPC) Flooring (Maximum

,' o thiclfness: 7.SrrTm)

Sggut G Lamlr.late Floqnng TVOC Range: Apr 1, 2024 to
_ (Maximum thickness: 4 SCS-FS-07848

Flooring 12mm) 0.5 mg/m° or less Mar 31, 2025
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P Professional Testing Laboratory, Inc.

TEST REPORT
DATE: 04-21-2021 TEST NUMBER: 0275435
TEST METHOD CONDUCTED NALFA 3.6 Small Ball {Dart) Impact Resistance
IDENTIFICATION Waterproof Lomincte Flooring Sample
CONSTRUCTION Laminate Fooring

GENERAL PRINCIPLE

This test measures the ability of a lominate flooring to resist fracture due te impact by a small
diameter ball/dart (25 grams) falling onto the surface of the unrestricted laminate floor sample. Drops
are conducted in incremental heights until the surfoce of the material is fractured. The submitted
material was tested according fo the NALFA requirements using the proper underiayment.

TEST RESULTS
MAXIMUM HEIGHT TO ACHIEVE FRACTURE OF SURFACE LAYER RESULT
WITH UNDERLAYMENT 500 mm (19.7 inch)

* Meets NALFA specified criferia for usage Levels 1, 2, 3 and 4.

Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL
> 200 mm (7.9 inch) > 200 mm (7.9 inch) > 350 mm (13.8 inch) > 500 mm (19.7 inch)
APPROVED BY:

Thus veport 1 provaded for the exchisive use of the chert to whomn it 1 addressed. It may be wsed in its sxtosty o gam prodact acceptance fiom daly
comsthated sthorties. Thes yeport apples only to those savples tested and 15 not necessanly mdwcadtore of apparertly wdadical of sivube podacts. The

report, orthe name of Professonal Testing Laborsory Ine shall rot be used under any circumstance i sdvertising to the general public.

714 Glerrood Place Dalion, GA 30721 Phome - 706.226.3283 Fax: 706266757 anal prosest@optilak us

mall Ball Impact
esistance
esting: Heavy
Duty Commercial
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P Professional Testing Laboratory, Inc.

TEST REPORT
DATE: Q4-2'I-202| TEST NUMBER: 02754635
TEST METHOD CONDUCTED NALFA 3.5 Large Ball Impact Resistance
DESCRIPTION OF TEST SAMPLE
IDENTIFICATION Waterproof Lominate FAooring Sample
CONSTRUCTION Laminate Flooring

GENERAL PRINCIPLE

This test measures the ability of a laminate flooring to resist fracture due to impact by a large
diometer ball (224 grams) falling onto the surface of the unrestricted laminate floor sample. Drops are
conducted in incremental heights until the surface of the material s fractured. The submitted material
was tested according to the NALFA requirements using the proper undericyment.

TEST RESULTS
MAXIMUM HEIGHT TO ACHIEVE FRACTURE OF SURFACE LAYER RESULT
WITH UNDERLAYMENT 1400 mm (55.1 inch)

* Meets NALFA specified criteria for usage Leveis 1, 2, 3 and 4.

Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL

> 800 mm (31.5inch} > 1000 mm {39.4 inch] > 1200 mm (47 .3 inch) > 1400 mm (55.1 inch)

APPROVED BY:

3

Thus veport & provaded for the exchisive use of the chert to whom it 5 addressed It may be used in its extosty o gam product acceptance fom duly
comsthated authorties. Thes xeport applies only to those savples tested and 15 not necessanly mdwcatore of apparertly wdadhical of smvuke prodacts. Thes
report, or the name of Professonal Testing Laborstory Ine . shall rot be used under any cireumsance m sdvertising to the gemeral poblic.

714 Gleywood Place Dalon, GA 30721 Phome - 706.226.3283 Fax: 7062266757 el protest@optalad us

arge Ball Impac
esistance
esting: Heavy
Duty Commercia
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P Professional Testing Laboratory Inc.

TEST REPORT

DATE:04-21-2021 Page 1 of 1 TEST NUMBER 0275635

ASTM E&48 Standard Test Method for Criticadl Radiont Flux of Floor
TEST METHOD CONDUCTED Covering Systems Using A Radiant Heat Energy Source, also referenced

‘ L A as NFPA 253 and FIM Standard 372

IDENTIFICATION Waterproof Laminate Flooring Sample
CONSTRUCTION Laminate Flooring

GENERAL PRINCIPLE

This procedure is dasigned to measwre the crifical radiant fiux at fiome out of honzontaly mounted floor
covering systems exposed to a flaming ignition in a test chamber which provides a graded radiant heat energy
envronment. The imposed radiont fiux simulates the thermal rodiation levels ikely to impinge on the floors of a
building whose upper sufaces are heated by flames from o fully developed fre in an adjocent room or
compartment. The test result 5 an average critical rodiant fiux (watts/square cm) which indicates the level of
radiant heat energy required to sustain flame propogation in the flooring system once it has been ignited. A
minimum of three test specimens are tested and the results are averaged. Theoretically, ¥ a rocom fire does not
impose a radiant flux that exceeds this critical level on a comidor floor covering system, flame spread will not occur.

The NFPA Life Safety Code 101 specifies as Class 1 Critical Radiant Flux of .45 watis/sq cm or higher and
Ciass 2 Critical Radiont Flux as .22 - .44 walfs/sq cm.

FLOORING SYSTEM ASSEMBLY
SUBSTRATE | Mineral-Fiber/Cement Board UNDERLAYMENT | Loose Lad
"ADHESIVE | N/A CONDITIONING | Minimwum of 94 hours ot 70 £5°F and 50 £ 5%
relative humidity
Specimen 1 cm 8 MInUTEs 1.07 warts/square cm |
Specimen 2 16 cm & minutes 1.00 watts/square cm
Specimen 3 Tscm % minutes T.02 walls/square cm
Average : : 103 walls/square .m
v Standard Deviation| 0.03 Wafls/Square Cm
286 %

NOTE: Meels or exceeds Class | rating as specified in NFPA Life Safety Code 101.

APPROVED BY: Ay w‘*{i
Thes faca ity 15 accrediind by the Nesorad Voluntary Laborstory Accredistion Progran for the specific scope of accrediiason under

v Lab Code 900257 Ths acoredinton does not corstiune an endorsemant. corsioation, or opproval by NIST or any agercy of the
W Uniad Stases Govemnmont fr he producaesind This sepor i provdod i the @echsve 2o of e chant 1 shom 1 15 addessed
1 ey e uisd i % arvinely 0 gin prodet sociptinds Fom duly constied seBiortes Thes gt sopbes only 1o B seeps

metedird i nol recaasarly ndeafes of sppesertly ideebicad o siriby peockcts. This seport. or B name of Probesionsl Testing % 107 0 Lo

= e Laboratory, Inc. shad not be usad under any Groumstance N sdvertsng 1o Be general public.
714 Glenwood Place Dalton, GA 30721 706-226-3283 Fax: 706-228-6787 protest@optitni us

Fire Safety Testing:
Exceeds Class 1
rating as specified

iIn NFPA Life Safety
Code 101
(Best fire safety
rating)
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Professional

Testing
Laboratory
LLC
TEST REPORT
DATE: 03-04-2024 TEST NUMBER: 0305441
TEST METHOD CONDUCTED | NALFA 3.1 Stafic Load
IDENTIFICATION MauiMin

GENERAL PRINCIPLE

This test determines the recovery properties of laminate floor covering after long term
indentation (24 hours) under a specified load.

The test sample is conditioned to equilibnum at 73° F and 50% relative humidity. The initial
thickness of the sample is determined using a dial micrometer with a flat presser foot .250 inches in
diameter. A specified load is applied to the sample for 24 hours. After removal of the load, the sample
is allowed to recover for 24 hours. The sample is regauged using the .250 inch diameter presser foot.
The difference between the two measurements is reported as the residual compression. Different loads
are used in 250 lb. increments starting at 1,400 lbos. and working backwards until the residual
compression is .001 inches or less.

TEST RESULTS

SPECIFIED LOAD RESIDUAL COMPRESSION

1,400 Lbs. 0.001 Inch

* Meets NALFA specified criteria for usage Levels 1, 2, 3 and 4.

Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL
2 870 psi 2 870 psi 2 1180 psi 2 1140 psi

APPROVED BY: _Q’f %

NAFLA 3.1 Static
Load: Best In
Industry Class 4
Heavy Duty
Commercial

NENGEN
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Professional
Testing
Laboratory
LLC

TEST REPORT
DATE: 03-04-2024 TEST NUMBER: 0305441
TEST METHOD CONDUCTED NALFA 2 4 Cleanability-Stain Resistance
 DESCRIPTION OF TEST SAMPLE
IDENTIFICATION MauiMin

GENERAL PRINCIPLE

This test measures both the ease of cleanability and stain resistance of high pressure decorative laminate
by common household stains. The staining agents are removed and graded by the ease of removal procedure. f

the agent cannot be removed and is left as a stain, the stain is rated and reported as such.

TEST RESULTS
STAINING AGENT REMOVAL SCORE STAIN RESISTANCE
Distilled Water 0 No Effect
50:50 Ethyl Alcohol 0 No Effect
Aceione 0 No Effect
Household Ammonia 0 No Effect
10% Citric Acid 0 No Effect
Vegetable Cil C No Effect
Fresh Coffee 0 No Effect
Fresh Tea 0 No Effect
Catsup 0 No Effect
Yellow Mustard 0 No Effect
10% Providone lodine 0 No Effect
Black Marker Ink 2 No Effect
£2 Pencil 0 No Effect
Wax Crayon 0 No Effect
Black Shoe Polish 2 No Effect
TOTAL REMOVAL SCORE <
* Meets NALFA specified criteria for usage Levels 1, 2, 3 and 4.
Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL
< 20 - No Meore than Slight < 20 - No More than Slight < 20 No More than Slight < 20 No More than Slight
Effect Effect Effect Effect
0 Water
1 Mild Detergent
2 | Baking Soda w/Brush
3 Acetone
2 Sleach
S Stgin Remains

APPROVED BY: _Q{ %

NAFLA 3.4

Cleanability - Stain

Resistance: Best In
Industry Class 4

Heavy Duty
Commercial

NENGEN
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Professional

Testing
Laboratory
LLC
TEST REPORT
DATE: 03-04-2024 TEST NUMBER: 0305441
'TEST METHOD CONDUCTED | NALFA 3.9 Chair Resistance

' |
'. DESCRIPTION OF TEST SAMPLE a I I
IDENTIFICATION MauiMin N
| |
GENERAL PRINCIPLE O
This test is designed to determine what effect the action of rolling fraffic has on a particular
flooring surface. The sample is subjected to the reciprocating action of a chair base which is loaded to |

198 pounds total weight. The chair castoys are set to cause a random cycling motion resulting in an
oval shaped wear pattern. After a predetermined number of cycles, the test sample is given o

numerncal rating based on the general appearance.

NUMBER OF CYCLES APPEARANCE RATING
35,000 No damage
* Meets NALFA specified criteria for usage Levels 1, 2, 3 and 4. e a u
Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL -
25,000 cycles 25,000 cycles 25,000 cycles 35,000 cycles C
No Effect No Effect No Effect No Effect o m m e rc I a I

APPROVED BY: MAV%/’/’V

NENGEN
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Professional
Testing
Laboratory
LLC

TEST REPORT

DATE: 03-04-2024 TEST NUMBER: 0305441

. . . NALFA 3.10 Surface Bond of Laminate Flooring per NALFA

TEST METHOD CONDUCTED Standards Publication LF 01 N AI LA 3. 1 O
DESCRIPTION OF TEST SAMPLE

IDENTIFICATION MauiMin u a ce O n

SCOPE

This test measures the force required to delaminate or split away the surface of laminate flooring
plank or tile.

[ | [ |
PROCEDURE
|
Four test specimens selected from different planks are cut 50 mm x 50 mm (2 inch x 2 inch)
nominal size. A circular groove is cut into the specimens decoeorative face 0.0 mm - 0.3 mm (0.12 inch) L
resulting in a raised circular test area having @ 357 mm + 2 mm (1.4 inch * 0.1 inch) diameter. A e S I n n u S w
TEST RESULTS s
|
AVERAGE SURFACE BOND 1.72 N/mm?
FAILURE LOCATION Core

ready for testing.

The pad with adhered specimen is placed in a tensile tester fixture. Using the tensile tester, a
constant speed to achieve a separation between 30 and 90 seconds. The force to separate is divided
by the area tc determine the surface bond.

heated steel pad is glued to the center of the test specimen with hot melt adhesive and when cool is
* Meets NALFA specified criteria for usage levels 1, 2, 3 and 4.

Class 1 Class 2 Class 3 Class 4
RESIDENTIAL LIGHT COMMERCIAL COMMERCIAL HEAVY COMMERCIAL
I N/mm?2 1.25 N/mm?2 1.25 N/mm?2 1.5 N/mm?2

APPROVED BY: ﬂm
7 /

NENGEN
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Professional

Testing
Laboratory
LLC
TEST REPIORT
DATE: 03-04-2024 Page 1 of 1 TEST NUMBER: 0305441
CLIENT
o METHOD OIIIDIIGE' ASTM Eé62 Smoke Density (FHaming) Standard Test Method for Specific
s Hob Y. AGTED Optical Density of Smoke Generated by Solid Materials
~ DESCRIPTION OF TEST SAMPLE
IDENTIFICATION | MauiMin
GENERAL PRINCIPLE

This procedure is designed o measure the specific opfical density of smoke generated by the test
specimen within a closed chamber. Each specimen is exposed to an elecirically heated radiant-energy source
positioned to provide a constant iradiance level of 25 walts/square cm on the specimen surface.
Measurements are recorded through a photometnc system employing a vertical beam of light and a photo
detector posificned to detect the attenuation of light tfransmiitance caused by smoke accumulation within the
chamber. The light transmittance measurements are used to calculate specific optical density, a quantitative
value which can be factored to estimate the smoke potential of materials. Two burning conditions can be
simulated by the test apparatus. The radiant heating in the absence of ignifion is referred ¢ as the Non-Flaming
Mode. A flaming combustion in the presence of supporting radiation constitutes the Flaming Mode.

CONDITIONS

PREDRYING OF TEST SAMPLE 24 Hours ot 140° F

CONDITIONING OF TEST SAMPLE 24 Hours at 70° F and S0% Relatfive Humidity

TESTING CONDITION As Received

FURNACE VOLTAGE 118V IRRADIANCE 2.5 wotts/sqg cm

CHAMBER TEMPERATURE 95°F CHAMBER PRESSURE 3" H0

TEST MODE Flaming
AVERAGE MZ [= ) ‘ 229 |
AV SPECIFIC OP . AT 4.0 ITES 83

] Specimen 1 Specimen 2 “Specimen 3

Maximum Density (Dm) 2570 2280 2730
Time to Dm (minutes) 17.0 20.0 19.0
Clear Beam (Dc¢) 220 23.0 2580
Cormr. Max Density (Dmc) 2350 205.0 2470
Density at 1.5 minutes 50 80 150
Density at 4.0 minutes 80.0 21.0 970
Time to 907 Dm (minutes) 13.5 125 140
Specimen Weight (grams) 39.6 38.5 39.5

*NOTE: This material meets the requirements of NFPA Life Safety code for ASTM E662 of nof to exceed 450 DMC.

it _p /,’ /, v
APPROVEDBY: s z /;/4.{‘/
L4
Phis fackity i accred e by the Nationad Volunilary Laborstory Accredlation Progrem foe the speciic scope ol sccmed ason under

& Lab Cocle 100257 Thic acomsditation does not conuituee ar endorusmeet, corthcation, o spprowal By NST or any sgency of the
mv & Usited States Gowermwent Ton the prodict tested, This report is provided A the ssclusive wie of The dient 1o whom it & sddressed,
'L

M reey b woed 0 i1 entrety o gan product oceptance from duly constituted authoritan This report appies valy o those samples FJLA

AT
AP LR COCE LU

tested and it not recessarlly indicaties of spparently ideatical or simiher products. This report, or the name of Prefesons Teting Teatiag
Latoaniony, LLC, ihall not be ued under any chcumetance i adrertiung 1o the genensl putlc

Accrediation #93247

Smoke Density
(Flaming): Best In
Industry Meets
NFPA Life Safety
Code for ASTM
E662
Requirements by
Better Than 50%

NENGEN
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Professional
Testing
Laboratory
LLC

TEST REPORT

DATE: 03-04-2024 Page 1 of 1 TEST NUMBER: 030544 [
ASTM Eé62 Smoke Density (Non-Flaming} Standara Test Metnhod for

L e specific Optical Density of Smoke Genergteg by Soiid Matenals

— (Non-Flaming):

GENERAL PRINCIPLE
This procegure s designed to measure the speciic optical density of smoke generated by te test
specimen within a closea chamber. Each specimen s exposed to an electricaly hegted radiant-energy source

|
positioned to provide g constant radiance level of 2.5 watrs/square cm on the specimen surface. Megasurements
are recorged through @ photomertrnic system empioying o vertical beam of ight ana o photo detector positicned to
getect the gttenugtion of light fransmittance caused by smoke accumuiation within the chamber. The ight
transmittance measurements are used 1o caicuiare specific optical dersity, & quantitative value which can be

foctorea to estimate the smoke potentiai of matenas. Two burning conditions can be simukated by the test

apparatus. The ragiont heating in the absence of ignition is refered to as the Non-Fioming Mode. A flaming
combustion in the presence of supporting radiation constitutes the Fiaming Mode.
CONDITIONS
PREDRYING OF TEST SAMPLE 24 Hours ot 140°F ee S
CONDIMONING OF TEST SAMPLE 24 Howrs of 70° F and S0% Relofive Humidity

TESTING CONDITION Az Pacaived
FURNACE VOLTAGE 118V IRRADIANCE 2.5 waiiz/zgcm

—————— Safety Code for

i ~___specimen1 |  specimen2 “Specimen 3
|Maximum Density {Dm) 262.0 261.0 2540
ASTM EG62
[Clear Beam (Dc) 190 90 7.0
[Corr. Max Density (Dmc) 2430 2520 2470
Density at 1.5 minutes 30 0.0 0.0
Density af 4.0 minules 71.0 24.0 16.0

|
Time fo 0% Dm {minutes) 170 17.0 17.5
Specimen Weight (grams) 39.7 388 39.1
*NOTE: This material meefs the requirements of NFPA Life Safety code for ASTM E662 of not to exceed 450 DMC.

22 70 A4
APPROVEDBY. - :;}:.}- -M,/&’p‘.' #

& o Ly o siormdand by the Nusansd Vehaodary Labsonny Acrndtamun Pragoams o the i iope of sacmdtation wnder
3 Labs Contie 10RO0T. T ‘ e ras bute ar b wnrtlaatnn, s appemesl oy MY wr arg agerey of 1he
Urntndd Santen Govermmant fSor the product semed . Thin seport s pronicied for e eoiunswe wie of the chant fo whom 2 s sddsmind,
11 may Do wted 00 S0ty T8 G OIOCRAT aCeRtnce om duly ceratiuted artcrtes Thic et apphes ondy 15 thoes wwngdes PFRLA
- tesbenl ol s ot ooty bndustivn of appeerdly Metnd or sredie penbacis This ragad, s The rewe of Padeosnes’ Toviesg Tewibny
el Labawretwy UL vl mot e et uncier sy cinr wand anre i adverthd ng 30 the pamerel podde Accredration 203241
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Professional
Testing
Laboratory
LLC

TEST REPORT
DATE: 03-046-2024 Page 1 of 1 TEST NUMBER: 0205441
_CLIENT
MMBHQDCONDUCTED éiLN:\ ;]eSl 4 Measuring Heat Stability of Resilient Flooring by Color t S t b | I . f
_IDENTIFICATION MauiMin

|
e Flooring by Color
The test specimens are exposed to heat for 7 continuous days in an air circulating chamber. The g y
materials are read using a spectrophotometer for the baseline color value and then read after the -
hange: Best In
g .

exposure. The Delta E is listed to show the color value change resulting from each exposure.
: DELTAE (AF)Rafing Gray Scale Rafing
Heat Aged Sample 1 0.29 S50
Heat Aged Sample 2 0.22 2.0
Heat Aged Sample 3 0.20 5.0 B
Test requirements of < 8.0 Delta E were met by the tested samples. F =
No change I I t

Slight change
Noficeable change
Considerable change
Severe change

TEST RESULTS

— | || o fen

sweroveosy: e SALM o
7 4
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